SEER Program Coding and Staging Manual 2013

Coding Guidelines KAPOSI SARCOMA OF ALL SITES (M9140)

Primary Site

Kaposi sarcoma is coded to the site in which it arises. If Kaposi sarcoma arises in skin and another site simultaneously, code to skin (C44_). If no primary site is stated, code to skin (C44_).